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Plot 7-396. RSE above 1GHz SDM (11ax — Ch.116 — RU26)

Input
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o 1Pk Ma
MI[1] 4289 dBpV/m
39927250 GHz

Measuring...

Plot 7-397. RSE 18GHz — 40 GHz SDM (11ax Ch.116 — RU26, Pol. H)

FCC ID: BCGA2377 PCTEST

IC: 579C-A2377

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020001-09-R1.BCG

Test Dates:
12/12/2020 - 03/17/2021

EUT Type:
Tablet Device

Page 187 of 246

© 2021 PCTEST

V9.0 11/16/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




PCTEST

Proud to be part of @

S

Frequency 29.0000000 GHZz

Input

TOF Inputl "1

1 Frequency Sweep o 1Pk Ma

M1[1]_42.60 dBpV/m
36.965820 GHz

44001 pts

Measuring

Plot 7-398. RSE 18 GHz - 40GHz SDM (11ax Ch.116 — RU26, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field _

i | omecor | LR ey | mman | Y| o | st | ot | veron o
* | 11160.00 Average - - - -86.56 18.55 38.99 53.98 -14.99
* | 11160.00 Peak - - - -75.18 18.55 50.37 73.98 -23.61

16740.00 Peak - - - -76.10 25.22 56.12 68.20 -12.08

Table 7-138. Radiated Measurements SDM (RU26)

PCTEST
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Quality Manager
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MEASUREMENT REPORT
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1C2101020001-09-R1.BCG
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Frequency (GHz)
Plot 7-399. RSE above 1GHz SDM (11lax — Ch.144 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Frequency Ant. Pol. Antgnna Turptable Analyzer AFCL Field Limit Margin
[MHzZ] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
* 11440.00 Average H - - -81.88 13.99 39.11 53.98 -14.87
* 11440.00 Peak H - - -70.30 13.99 50.69 73.98 -23.29
17160.00 Peak H - - -71.32 20.08 55.76 68.20 -12.44

Table 7-139. Radiated Measurements SDM (RU26)

FCC ID: BCGA2377
IC: 579C-A2377

PCTEST
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020001-09-R1.BCG

Test Dates:
12/12/2020 - 03/17/2021

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-400. RSE above 1GHz CDD (11ax — Ch.149 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Antenna | Turntable | Analyzer Field e .
Fr?&l;ezr;cy Detector Ar[1|t_| /\P/]OI' Height Azimuth Level ['gg(/:nl;] Strength [ dll_;,m\]llltm] M[ec\jrg]m
[cm] [degree] [dBm] [dBpV/m] H
* 11490.00 Average H - - -82.11 14.28 39.17 53.98 -14.81
* 11490.00 Peak H - - -70.34 14.28 50.94 73.98 -23.04
17235.00 Peak H - - -71.46 20.27 55.81 68.20 -12.39

Table 7-140. Radiated Measurements CDD (RU26)

FCC ID: BCGA2377
IC: 579C-A2377

PCTEST

Proud to be part of @ clem:

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020001-09-R1.BCG

Test Dates:

12/12/2020 - 03/17/2021

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-401. RSE above 1GHz CDD (11ax — Ch.157 — RU26)

MultiView 3z Spectrum

Input
TDF Inputd "18-40G
1 Frequency Sweep

18

Frequency 29.0000000 GHz

o 1Pk Max
M1[1] 43.05 dBpV/m
32,896410 GHz

44001 pts

Ref Level

T3] 05052021
22115112

TTTENID

Measuring...

Plot 7-402. RSE 18GHz — 40 GHz CDD (11ax Ch.157 — RU26, Pol. H)
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MultiView 2z Spectrum o

Frequency 29.0000000 GHz
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M1[1]_42.48 dBu¥/m
39.806250 GHz
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Measuring... (L]TTTT11) d Ref Level

Plot 7-403. RSE 18 GHz - 40GHz CDD (11ax Ch.157 — RU26, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Freaency | poecior | AMLPOL | Vgt | acimatn | Lovel | AL | syengn | Lt | Mergin
[cm] [degree] [dBm] [dBuV/m]
* | 11570.00 Average H - - -82.18 14.48 39.30 53.98 -14.68
* | 11570.00 Peak H - - -70.39 14.48 51.09 73.98 -22.89
17355.00 Peak H - - -71.76 20.08 55.32 68.20 -12.88

Table 7-141. Radiated Measurements CDD (RU26)

FCC ID: BCGA2377 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2377 - (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-404. RSE above 1GHz CDD (11ax — Ch.165 — RU26)
Mode: 802.11ax (20MHz BW)
Data Rate: MCSO0
RU Index: 4
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Frequency Ant. Pol. Antgnna Turrltable A AFCL Ll Limit Margin
[MHz] Detector [HV] Height Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m] H
* 11650.00 Average H - - -82.15 14.47 39.32 53.98 -14.66
* 11650.00 Peak H - - -69.89 14.47 51.58 73.98 -22.40
17475.00 Peak H - - -71.50 20.76 56.26 68.20 -11.94

Table 7-142. Radiated Measurements CDD (RU26)

FCC ID: BCGA2377
IC: 579C-A2377

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020001-09-R1.BCG

Test Dates:
12/12/2020 - 03/17/2021

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-405. RSE above 1GHz CDD (11ax — Ch.36 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5180MHz
Channel: 36
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10360.00 Peak H - - -74.73 17.80 50.07 68.20 -18.13
* 15540.00 Average H - - -86.57 22.33 42.76 53.98 -11.22
* 15540.00 Peak H - -75.29 22.33 54.04 73.98 -19.94

Table 7-143. Radiated Measurements CDD (RU242)

FCC ID: BCGA2377
IC: 579C-A2377

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020001-09-R1.BCG

Test Dates:
12/12/2020 - 03/17/2021

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-406. RSE above 1GHz SDM (11lax — Ch.40 — RU242)

MultiView 3z Spectrum o

Frequency 29.0000000 GHz

Input
TDF Input , , . )
1 Frequency Sweep © 1Pk Max
M1[1]_41.93 dBp¥/m
39.736760 GHz

44001 pts

Measuring... ([TTTT]]) s Ref Level

Plot 7-407. RSE 18GHz — 40 GHz SDM (11ax Ch.40 — RU242, Pol. H)
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44001 pts
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222012

Plot 7-408. RSE 18 GHz - 40GHz SDM (11ax Ch.40 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5200MHz
Channel: 40
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHZz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBV/m] [dBuV/m]
10400.00 Peak H - - -75.28 17.83 49.55 68.20 -18.65
* | 15600.00 Average H - - -86.68 22.38 42.70 53.98 -11.28
* | 15600.00 Peak H - - -75.56 22.38 53.82 73.98 -20.16
Table 7-144. Radiated Measurements SDM (RU242)
FCC ID: BCGA2377 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2377 Proud 1o bo pat of @ (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-409. RSE above 1GHz SDM (1lax — Ch.48 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5240MHz
Channel: 48
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10480.00 Peak H - - -75.26 17.96 49.70 68.20 -18.50
* 15720.00 Average H - - -86.73 23.77 44.04 53.98 -9.94
* 15720.00 Peak H - -75.87 23.77 54.90 73.98 -19.08

Table 7-145. Radiated Measurements SDM (RU242)

FCC ID: BCGA2377
IC: 579C-A2377

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020001-09-R1.BCG

Test Dates:
12/12/2020 - 03/17/2021

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-410. RSE above 1GHz SDM (11lax — Ch.52 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5260MHz
Channel: 52
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
10520.00 Peak H - - -75.42 18.11 49.69 68.20 -18.51
* 15780.00 Average H - - -86.58 24.12 44.54 53.98 -9.44
* 15780.00 Peak H - -76.25 24.12 54.87 73.98 -19.11

Table 7-146. Radiated Measurements SDM (RU242)

FCC ID: BCGA2377
IC: 579C-A2377

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020001-09-R1.BCG

Test Dates:
12/12/2020 - 03/17/2021

EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-411. RSE above 1GHz SDM (1lax — Ch.56 — RU242)

Frequency 29.0000000 GHz

Input
TDF Inputl " 18- )
1 Frequency Sweep e 1Pk Ma
M1[1]_42.20 dBpv/m.
36.346330 GHz

44001 pts

Plot 7-412. RSE 18GHz — 40 GHz SDM (11ax Ch.56 — RU242, Pol. H)
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Measuring... (LLLLLII]) [ Ref Lovel
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Plot 7-413. RSE 18 GHz - 40GHz SDM (11ax Ch.56 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5280MHz
Channel: 56
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHZz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBpV/m] [dBuV/m]
10560.00 Peak H - - -75.28 18.12 49.84 68.20 -18.36
* | 15840.00 Average H - - -86.47 23.63 44.16 53.98 -9.82
* | 15840.00 Peak H - - -75.90 23.63 54.73 73.98 -19.25
Table 7-147. Radiated Measurements SDM (RU242)
FCC ID: BCGA2377 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2377 Proud 1o bo pat of @ (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-414. RSE above 1GHz SDM (11lax — Ch.64 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5320MHz
Channel: 64
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] e Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 10640.00 Average H - - -86.26 18.60 39.34 53.98 -14.64
* 10640.00 Peak H - - -73.72 18.60 51.88 73.98 -22.10
* 15960.00 Average H - - -86.67 22.54 42.87 53.98 -11.11
* 15960.00 Peak H - - -75.67 22.54 53.87 73.98 -20.11

Table 7-148. Radiated Measurements SDM (RU242)

FCC ID: BCGA2377
IC: 579C-A2377

PCTEST
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
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Test Dates:
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Tablet Device
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Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Frequency (GHz)
Plot 7-415. RSE above 1GHz CDD (11ax — Ch.100 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5500MHz
Channel: 100
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11000.00 Average H - - -86.50 18.45 38.95 53.98 -15.03
* 11000.00 Peak H - - -74.86 18.45 50.59 73.98 -23.39
16500.00 Peak H - -73.81 24.09 57.28 68.20 -10.92

Table 7-149. Radiated Measurements CDD (RU242)

FCC ID: BCGA2377
IC: 579C-A2377

PCTEST

Proud to be part of @ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020001-09-R1.BCG

Test Dates:
12/12/2020 - 03/17/2021

EUT Type:
Tablet Device
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MultiView 3z Spectrum
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1 Frequency Sweep

Frequency (GHz)
Plot 7-416. RSE above 1GHz SDM (11lax — Ch.116 — RU242)

44001 pts
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Measuring...

Plot 7-417. RSE 18GHz — 40 GHz SDM (11ax Ch.116 — RU242, Pol. H)
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Plot 7-418. RSE 18 GHz - 40GHz SDM (11ax Ch.116 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5580MHz
Channel: 116
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHZz] [HIV] Height [cm] [degree] Level [dBm] [dB/m] [dBpV/m] [dBuV/m]
*|  11160.00 Average H - - -86.67 18.55 38.88 53.98 -15.10
* | 11160.00 Peak H - - -75.96 18.55 49.59 73.98 -24.39
16740.00 Peak H - - -75.29 25.22 56.93 68.20 -11.27
Table 7-150. Radiated Measurements SDM (RU242)
FCC ID: BCGA2377 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2377 Proud 1o bo pat of @ (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
. Page 204 of 246
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Frequency (GHz)
Plot 7-419. RSE above 1GHz SDM (11lax — Ch.144 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5720MHz
Channel: 144
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11440.00 Average H - - -86.97 18.83 38.86 53.98 -15.12
* 11440.00 Peak H - - -75.57 18.83 50.26 73.98 -23.72
17160.00 Peak H - -74.67 24.75 57.08 68.20 -11.12

Table 7-151. Radiated Measurements SDM (RU242)

FCC ID: BCGA2377
IC: 579C-A2377

PCTEST
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MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Quality Manager

Test Report S/N:
1C2101020001-09-R1.BCG

Test Dates:
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EUT Type:
Tablet Device
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Frequency (GHz)
Plot 7-420. RSE above 1GHz CDD (11ax — Ch.149 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5745MHz
Channel: 149
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [H/V] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11490.00 Average H - - -86.85 19.20 39.35 53.98 -14.62
* 11490.00 Peak H - - -75.92 19.20 50.28 73.98 -23.69
17235.00 Peak H - -75.23 25.73 57.50 68.20 -10.70

Table 7-152. Radiated Measurements CDD (RU242)

FCC ID: BCGA2377
IC: 579C-A2377
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(CERTIFICATION)
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Quality Manager

Test Report S/N:
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Test Dates:
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Frequency (GHz)
Plot 7-421. RSE above 1GHz CDD (11ax — Ch.157 — RU242)

MultiView 3z Spectrum o

Frequency 29.0000000 GHz

Input
TDF Input , , . )
1 Frequency Sweep © 1Pk Max
M1[1]_42.97 dBp¥/m
36.875820 GHz

44001 pts

Measuring... ([TTTT]]) 08052021 Ref Level

Plot 7-422. RSE 18GHz — 40 GHz CDD (11ax Ch.157 — RU242, Pol. H)
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Input
TDF Inputl "1 )
1 Frequency Sweep e 1Pk Ma
M1[1]_42.31 dBp¥/m
39.881250 GHz

44001 pts
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Plot 7-423. RSE 18 GHz - 40GHz CDD (11ax Ch.157 — RU242, Pol. V)

Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5785MHz
Channel: 157
Turntable Field _
Frequency Ant. Pol. Antenna . Analyzer AFCL Limit .
Detector X Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [~ Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11570.00 Average H - - -86.84 19.17 39.33 53.98 -14.65
* 11570.00 Peak H - - -75.62 19.17 50.55 73.98 -23.43
17355.00 Peak H - - -74.30 26.03 58.73 68.20 -9.47
Table 7-153. Radiated Measurements CDD (RU242)
FCC ID: BCGA2377 PCTEST MEASUREMENT REPORT Approved by:
IC: 579C-A2377 Proud to bo partof @ (CERTIFICATION) Quality Manager
Test Report S/N: Test Dates: EUT Type:
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Frequency (GHz)
Plot 7-424. RSE above 1GHz CDD (11ax — Ch.165 — RU242)
Mode: 802.11ax (20MHz BW)
Data Rate: MCS11
RU Index: 61
Distance of Measurements: 3 Meters
Operating Frequency: 5825MHz
Channel: 165
Frequency Ant. Pol Antenna UITIIE L Analyzer AFCL s Limit
Detector L . Azimuth Strength Margin [dB]
[MHz] [HV] Height [cm] [degree] Level [dBm] [dB/m] [dBuV/m] [dBuV/m]
* 11650.00 Average H - - -86.30 19.36 40.06 53.98 -13.92
* 11650.00 Peak H - - -74.62 19.36 51.74 73.98 -22.24
17475.00 Peak H - - -75.17 25.18 57.01 68.20 -11.19

Table 7-154. Radiated Measurements CDD (RU242)

FCC ID: BCGA2377
IC: 579C-A2377
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Test Dates:
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EUT Type:
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7.6.4 Antenna 5T Radiated Band Edge Measurements (20MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9]

RU26
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Plot 7-425. Antenna 5T (Pk & Avg, RU26, Index 0, Ch.36, MCS11)
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Plot 7-426. Antenna 5T (Pk & Avg, RU26, Index 8, Ch.64, MCS11)
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Plot 7-427. Antenna 5T (Pk & Avg, RU26, Index 0, Ch.100, MCS11)
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Plot 7-428. Antenna 5T (Pk, RU26, Index 8, Ch.140, MCS11)
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Plot 7-429. Antenna 5T (Pk, RU26, Index 0, Ch.149, MCS11)
Trace: MaxHold RBW: 1 MHz 5932.21 MHz
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Plot 7-430. Antenna 5T (Pk, RU26, Index 8, Ch.165, MCS11)
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Peak: 5148.20 MHz, 66.69 dBuv/m
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Plot 7-431. Antenna 5T (Pk & Avg, RU242, Index 61, Ch.36, MCS11)
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Plot 7-432. Antenna 5T (Pk & Avg, RU242, Index 61, Ch.40, MCS11)
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Plot 7-434. Antenna 5T (Pk & Avg, RU242, Index 61, Ch.64, MCS11)
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Plot 7-435. Antenna 5T (Pk & Avg, RU242, Index 61, Ch.100, MCS11)

5369 5388 5407 5521 5540

RBW:1MHz  peak: 5351.66 MHz, 68.43 dBuV/m RBW:1MHz  pagk: 5465.12 MHz, 63.23 dBuV/m
Reak [race VBW: 3 MHz : : 28 H VBW: 3 MHZ : : g H
PASS éxgk%%‘t 1&““ SWT: 1.0Ims __Avg: 5351.48 MHz, 51.07 dBuV/m PASS ; ‘S;gk%*ﬁzi‘t Hi‘é% SWT: 1.01ms _Avg: 5452.21 MHz, 48.94 dBuV/m
140 4
140 4
£ €
= 2 120
[] o
T S
£ £ 100
o o
c E=
g 2
b & 80+
) M =
[ o
i - T g0
—. s X
40 1 T T T T T T T T T 40 4 T T T T T T T T T
5280 5298 5316 5334 5352 5370 5388 5406 5424 5442 54 5350 5369 5388 5407 5426 5445 5464 5483 5502 5521 5540

Frequency (MHz)
Plot 7-433. Antenna 5T (Pk & Avg, RU242, Index 61, Ch.60, MCS11)

Frequency (MHz)
Plot 7-436. Antenna 5T (Pk & Avg, RU242, Index 61, Ch.104, MCS11)
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Plot 7-437. Antenna 5T (Pk & Avg, RU242, Index 61, Ch.108, MCS11)
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Plot 7-438 Antenna 5T (Pk, RU242, Index 61, Ch.132, MCS11)
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Plot 7-439. Antenna 5T (Pk, RU242, Index 61, Ch.136, MCS11)
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Plot 7-440. Antenna 5T (Pk, RU242, Index 61, Ch.140, MCS11)
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Plot 7-441. Antenna 5T (Pk, RU242, Index 61, Ch.149, MCS11)
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Plot 7-442. Antenna 5T (Pk, RU242, Index 61, Ch.165, MCS11)
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7.6.6 Antenna 5T Radiated Band Edge Measurements (40MHz BW)
§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

RBW: 1 MHz

Peak: 5149.52 MHz, 69.24 dBuV/m Trace: MaxHold Row: 1Mz 5781.30 MHz
. VBW: 3 MHz ' Detector: PK VBW: 3 MHz
PASS ; éggk%#f%seett 11%67?435 SWT: 1.01ms _Avg: 5134.62 MHz, 47.76 dBuV/m PASS Offset: 18.0dB SWT: 1.01ms 60.74 dBuV/m
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Plot 7-443. Antenna 5T (Pk & Avg, RU26, Index 0, Ch.38, MCS11)
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Plot 7-446. Antenna 5T (Pk, RU26, Index 17, Ch.134, MCS11)
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Plot 7-444. Antenna 5T (Pk & Avg, RU26, Index 17, Ch.62, MCS11) Plot 7-447. Antenna 5T (Pk, RU26, Index 0, Ch.151, MCS11)
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Plot 7-445. Antenna 5T (Pk & Avg, RU26, Index 0, Ch.102, MCS11)

Frequency (MHz)

Freguency (MHz)

5960

Plot 7-448. Antenna 5T (Pk, RU26, Index 17, Ch.159, MCS11)
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RU484

Peak: 5149.94 MHz, 64.84 dBuv/m

PASS Avg, O#iset 1% p ng %mnz

Pegk Offeet- 16.7d8 SWT: 1.01ms AvQ@: 5147.84 MHz, 51.27 dBpV/m
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Plot 7-449. Antenna 5T (Pk & Avg, RU484, Index 65, Ch.38, MCS11)

K ‘ RBW: 1 MHz  peak: 5149.73 MHz, 68.80 dBuv/m
PASS ; é;gk%ﬁii 1o7as YBW:3 MMz Avg: 5149.52 MHz, 50.70 dBUV/m
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Plot 7-450. Antenna 5T (Pk & Avg, RU484, Index 65, Ch.46, MCS11)

PASS P #i GEW %mnz Peak: 5350.04 MHz, 66.45 dBuV/m
é;gk%ﬁéii 1177%%% SWT: 1.01ms _Avg: 5350.22 MHz, 50.97 dBuV/m
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Plot 7-451. Antenna 5T (Pk & Avg, RU484, Index 65, Ch.54, MCS11)
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Plot 7-452. Antenna 5T (Pk & Avg, RU484, Index 65, Ch.62, MCS11)

PASS S5 em VoW Mz Peak: 5467.07 MHz, 63.29 dByV/m
ﬁ:gk%w‘;i‘z %%i‘é% SWT: 1.01ms _Avg: 5454.20 MHz, 49.10 dBuV/m
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Plot 7-453. Antenna 5T (Pk & Avg, RU484, Index 65, Ch.102, MCS11)

PASS Pk sgwi % mnz Peak: 5463.16 MHz, 63.41 dBuV/m
‘S;gk%ﬁéi‘t i%%‘é% SWT: 1.01ms _Avg: 5456.73 MHz, 49.13 dBuV/m
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Plot 7-454. Antenna 5T (Pk & Avg, RU484, Index 65, Ch.110, MCS11)
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Peak: 5465.46 MHz, 62.38 dBuv/m

PASS ki, i
Avg, Offset: 17.3dB : Avg: 5422.95 MHz, 49.39 dBuV/m

Peak Offset: 17.4dB SWT: 1.01ms
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Plot 7-455. (FCC Only) Antenna 5T (Pk & Avg, RU484, Index 65, Ch.118, MCS11)

Trace: MaxHold RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-456. (FCC Only) Antenna 5T (Pk & Avg, RU484, Index 65, Ch.118, MCS11)

5725.76 MHz

Trace: MaxHold RBW: 1 MHz
o 63.27 dBuVim

Detector: W: 3 MHz
Offset: 17.6dB SWT: 1.01ms
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Plot 7-457. (FCC Only) Antenna 5T (Pk, RU484, Index 65, Ch.126, MCS11)

5725.76 MHz

Trace: MaxHold SSW: 1 MHz
63.48 dBpV/m

Detector: PK W: 3 MHz
Offset: 17.6dB SWT: 1.01ms
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Plot 7-458. Antenna 5T (Pk, RU484, Index 65, Ch.134, MCS11)

Trace: M§xHoId RBWE 1 MHz 5647.62 MHz
PASS ggeonec”  vawjmee 2356 ByVIm
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Plot 7-459. Antenna 5T (Pk, RU484, Index 65, Ch.151, MCS11)

Trace: MaxHold
Detector: PK
Offset: 18.6dB

RBW: 1 MHz
: 3 MHz

agw 5929.92 MHz
SWT: 1.01ms
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Plot 7-460. Antenna 5T (Pk, RU484, Index 65, Ch.159, MCS11)
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7.6.7 Antenna 5T Radiated Band Edge Measurements (80MHz BW)

§15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]

RU26

Peak: 5149.94 MHz, 68.76 dBuv/m
Avg: 5134.20 MHz, 48.71 dBuV/m

PASS Avg<0#iset 16.6d8 sgw %mz

Peak Offset: 16.7dB SWT: 1.01ms
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Frequency (MHz)

Plot 7-461. Antenna 5T (Pk & Avg, RU26, Index 0, Ch.42, MCS11)

RBW: 1 MHz
45 VBW: 3 MHz
1 1.01ms

Peak: 5355.49 MHz, 69.02 dBuv/m
Avg: 5364.73 MHz, 49.33 dBuV/m
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Plot 7-462. Antenna 5T (Pk & Avg, RU26, Index 36, Ch.58, MCS11)
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Peak: 5466.88 MHz, 63.27 dBuV/m
Avg: 5415.81 MHz, 49.37 dBuV/m
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Plot 7-463. Antenna 5T (Pk & Avg, RU26, Index 0, Ch.106, MCS11)

Trace: MaxHold RBW: 1 MHz
PASS  oetector: Pk VBW: 3 MHz 5742.10 MHz
Offset: 17.7dB SWT: 1.01ms 60.94 dBpV/m
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Plot 7-464. (FCC Only) Antenna 5T (Pk, RU26, Index 36, Ch.122, MCS11)

Trace: M§xHoId RBWE 1 MHz 5651.87 MHz
PASS geeonnc  vawjmi 23 36 dByV/m
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Plot 7-465. Antenna 5T (Pk, RU26, Index 0, Ch.155, MCS11)
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Plot 7-466. Antenna 5T (Pk, RU26, Index 36, Ch.155, MCS11)
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RU996
PASS Avg, O#iset 1% p ng %mnz

Peak: 5145.53 MHz, 66.29 dBuv/m

Pesk Offet: 16.7d8_SWT: 1.01ms _Avg: 5147.84 MHz, 51.17 dBuV/m

140 Il
§ 120 4 1
=1
2
=
= 1004
=)
£
£ 80+
1]
z
'E 60 ’M

p———
40 -

5042 5063 5084 5105 5126 5147 5168 5189 5210 5231 5252
Frequency (MHz)

Plot 7-467. Antenna 5T (Pk & Avg, RU996, Index 67, Ch.42, MCS11)
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s D%Et raqs VBW: 3 MHz Peak: 5351.76 MHz, 67.54 dBuv/m

Pegk Offel- 17.6d8 SWT: 1.01ms Avg: 5355.49 MHz, 50.88 dBuV/m
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Plot 7-468. Antenna 5T (Pk & Avg, RU996, Index 67, Ch.58, MCS11)

PASS ks REW: 1MHz  peak: 5466.40 MHz, 62.97 dBUV/m
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Plot 7-469. Antenna 5T (Pk & Avg, RU996, Index 67, Ch.106, MCS11)
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Plot 7-470. (FCC Only) Antenna 5T (Pk & Avg, RU996, Index 67, Ch.122, MCS11)

5726.81 MHz
63.36 dBpVv/m
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Plot 7-471. (FCC Only) Antenna 5T (Pk, RU996, Index 67, Ch.122, MCS11)
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63.37 dBpv/m
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Plot 7-472. Antenna 5T (Pk, RU996, Index 67, Ch.155, MCS11)
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Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz
Offset: 20.3dB SWT: 1.01ms

5928.24 MHz
63.12 dBuV/m
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Plot 7-473. Antenna 5T (Pk, RU996, Index 67, Ch.155, MCS11)
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